
 
 
 

Reservedele 
Spareparts 
Ersatzteile 

Pieces 
 
 

 
 

CULTITRAIL 
500/600 

Serie no.  104186-xxxxxx 
 
 
 
 
 
 

 



 
 



 

Indholdsfortegnelse,  
 
 
Table of Contents, 

 
 
Inhaltsverzeichnis, 

 
 
Table des matières 
 

 

RESERVEDELSLISTENS OPBYGNING, THE CONSTRUCTION OF THE SPAREPARTSLIST,............................................................................................................................................ 5 

CULTITRIAL 500,600 .................................................................................................................................................................................................................................................. 6 

MIDTERSEKTION  – MITTLERE SEKTION – MIDDLE SECTION – SECTION CENTRALE ..................................................................................................................................................................... 8 
SIDESEKTION HØJRE 5M/6M, SEITENSEKTION RECHTS, SIDE SECTION RIGHT, SECTION LATERALE DROITE ..................................................................................................................................... 12 
LAMELPLANKE, CRACKERBOARD-ZINKEN, CRACKERBOARD TINE, DENT CRACKERBOARD ............................................................................................................................................................ 14 
HARVETAND 45X10, ZINKEN, SPRING TINE, DENT DE HERSE .............................................................................................................................................................................................. 16 
HYDRAULIK TIL LAMELPLANKE, HYDRAULIK CRACKERBOARD, HYDRAULIC CRACKERBOARD, CRACKERBOARD HYDRAULIQUE .............................................................................................................. 18 
HYDRAULIK TIL INDKLAP, HYDRAULIK AUS/ZUSAMMENKLAPPEN, HYDRAULIC FOLDING, HYDRAULIQUE DE REPLIAGE ...................................................................................................................... 20 
HYDRAULIK TIL HJULSTEL, RAD GESTELL HYDRAULIK, WHEEL FRAME HYDRAULIC, CADRE DE ROUE, HYDRAULIQUE ........................................................................................................................ 22 
SLAGLÆNGDEBEGRÆNSER, ANSCHLAG, STOP BLOCK, BLOC D’ARRET ................................................................................................................................................................................... 24 
KIT FOR CYLINDER, KIT, KIT, KIT ................................................................................................................................................................................................................................... 26 

EKSTRAUDSTYR, OPTIONS, ZUSATZAUSRÜSTUNG, ACCESSOIRES EN OPTION .................................................................................................................................................... 28 

EFTERHARVE, NACH EGGENSEKTION, AFTER HARROW SECTION, SECTION DE HERSE ............................................................................................................................................................... 28 
EFTERHARVE MIDT -  NACH EGGENSEKTION, AFTER HARROW SECTION, SECTION DE HERSE ....................................................................................................................................................... 30 
FLADJERNSVALSE, KRÜMLER, CAGE ROLLER, ROULEAU DE NIVELLEMENT.............................................................................................................................................................................. 32 
FLADJERNSVALSE, KRÜMLER, CAGE ROLLER, ROULEAU DE NIVELLEMENT.............................................................................................................................................................................. 34 
FLADJERNSVALSE, KRÜMLER, CAGE ROLLER, ROULEAU DE NIVELLEMENT.............................................................................................................................................................................. 36 
FLADJERNSVALSE, KRÜMLER, CAGE ROLLER, ROULEAU DE NIVELLEMENT.............................................................................................................................................................................. 39 
RØRPAKVALSESYSTEM 6M, ROHRSTABWALZEN, CAGE ROLLERS, ROULEAU A TUBE ................................................................................................................................................................. 41 
RØRPAKVALSESYSTEM 6M, ROHRSTABWALZEN, CAGE ROLLERS, ROULEAU A TUBE ................................................................................................................................................................. 43 
RØRPAKVALSESYSTEM 6M, ROHRSTABWALZEN, CAGE ROLLERS, ROULEAU A TUBE ................................................................................................................................................................. 45 
RØRPAKVALSESYSTEM 6M, ROHRSTABWALZEN, CAGE ROLLERS, ROULEAU A TUBE ................................................................................................................................................................. 47 
CROSSKILLSYSTEM, CROSSKILL NACHLÄUFER, CROSSKILL ROLLER SYSTEM, CROSSKILL TRAÏNE ................................................................................................................................................... 49 
CROSSKILLSYSTEM MIDT, CROSSKILL NACHLÄUFER MITTEL, CROSSKILL ROLLER SYSTEM CENTRAL, CROSSKILL TRAÏNE CENTRALE ....................................................................................................... 51 
CROSSKILLSYSTEM HØJRE, CROSSKILL NACHLÄUFER RECHTS, CROSSKILL ROLLER SYSTEM RIGHT, CROSSKILL TRAÏNE DROITE ............................................................................................................ 53 
CROSSKILLSYSTEM VENSTRE, CROSSKILL NACHLÄUFER LINKS, CROSSKILL ROLLER SYSTEM LEFT, CROSSKILL TRAÏNE GAUCHE ............................................................................................................ 55 
PLANERPLANKE BAG, PLANIERSCHIENE HINTEN, LEVELLING BAR BEHINDE, NIVELEUSE DERRIÈRE ............................................................................................................................................... 57 
PLANERPLANKE BAG, PLANIERSCHIENE HINTEN, LEVELLING BAR BEHINDE, NIVELEUSE DERRIÈRE ............................................................................................................................................... 59 
PLANERPLANKE HØJRE, PLANIERSCHIENE RECHTS, LEVELLING BAR RIGHT, NIVELEUSE DROITE ................................................................................................................................................... 61 
PLANERPLANKE VENSTRE, PLANIERSCHIENE LINKS, LEVELLING BAR LEFT, NIVELEUSE GAUCHE ................................................................................................................................................... 63 
LYS, LEUCHTSATZ, LIGHT SET, ENSEMBLE DE PHARES......................................................................................................................................................................................................... 65 



JACK – POT HARVETAND M/BESLAG, ZINKEN, SPRING TINE, DENT DE HERSE ....................................................................................................................................................................... 67 
 
 



 

side 5 
 
 

Reservedelslistens opbygning, the construction of the sparepartslist,  
 
Reservedelstegningerne tager udgangspunkt i en 
CULTITRAIL 800. Ved de øvrige modeller er der 
udarbejdet en ekstra reservedelsliste hvor i forskel-
lene fremgår 
 

The spare parts drawings have there point of origin 
in a CULTITRAIL 800. For the other models there is 
made an extra spare parts list, where the differ-
ences is shown. 

Die Ersatzteilzeichnungen sind ursprünglich von der 
CULTITRAIL 800. Für die anderen Typen gibt es eine 
separate Ersatzteilliste, die Unterschiede aufzeigt. 
 

Les dessins des pièces détachées sont basés sur un 
CULTITRAIL 800. Pour les autres modèles une liste 
supplémentaire de pièces est établie où les 
différences sont montrées.  
 

For deres sikkerhed samt for funktionsdygtigheden 
af deres maskine, bør der kun anvendes originale 
DALBO reservedele til deres maskine 
 
Når de bestiller reservedele bør de altid informere 
om: 
 Reservedelsnummer 
 Maskinens typenummer 
 Antal styk af reservedelen 
 

For your safety and for the functions of the ma-
chine, you should only use original spare parts form 
DALBO.  
 
When you order spare parts, you should always 
inform about: 

 Spare part number 
 The machine type number 
 Amount of spare parts pieces 

 

Zu Ihrer Sicherheit und zur einwandfreien Funktion 
ihres Gerätes sollten sie unbedingt nur original 
DALBO Ersatzteile verwenden. 
 
Wenn sie Ersatzteile bestellen bitte folgendes be-
achten: 

 Ersatzteil-Nummer 
 Geräte-Nummer und -typ 
 Anzahl der Ersatzteile 

Pour votre sécurité et pour les fonctions du 
matériel, vous devez utiliser uniquement des pièces 
détachées d'origine DALBO.  
 
Lorsque vous commandez vos pièces détachées, 
vous devez toujours nous indiquer : 

 Le numéro de la pièce  
 Le type de la machine  
 La quantité des pièces détachées. 

 
 



 

side 6 

Cultitrial 500,600 

 



 

side 7 
 
 

 
 

   
 

CULTITRAIL  500, BASISMASKINE                      39040 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
3 1 39779 Sidesektion venstre – CULTITRAIL 5m Seitensektion links, 500 Side section left, 500 Section latérale gauche, 500 
2 1 39778 Sidesektion højre – Cultitrial 5m Seitensektion rechts, 500 Side section right, 500 Section latérale droite, 500 

 



 

side 8 

Midtersektion  – Mittlere sektion – middle section – section centrale 



 

side 9 
 
 



 

side 10 

Sidesektion venstre 600, seitensektion links, side section left, section laterale gauche 

 



 

side 11 
 
 

 
 

   SIDEFLØJ. V. 5M 
Seitensektione 5m 
Side section 5m 
Section Laterale gauche 5m 

 39779 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39780 Sideramme venstre Seitenrahmen lings Side frame, left Cadre latéral gauche 



 

side 12 

Sidesektion højre 5m/6m, seitensektion rechts, side section right, section laterale droite 

+



 

side 13 
 
 

 
 

   Sidefløj. H. 5M 
Seitensektione 5m 
Side section 5m 
Section Laterale gauche 5m 
 

 39778 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39776 Sideramme højre  Seitenrahmen rechts Side frame, right Cadre latéral droite 

 



 

side 14 

Lamelplanke, crackerboard-zinken, crackerboard tine, dent crackerboard 

 



 

side 15 
 
 

 
 
 



 

side 16 

Harvetand 45x10, zinken, spring tine, dent de herse 



 

side 17 
 
 

 

 
 



 

side 18 

Hydraulik til lamelplanke, hydraulik crackerboard, hydraulic crackerboard, crackerboard hydraulique 

 



 

side 19 
 
 

 
 
 
 



 

side 20 

Hydraulik til indklap, hydraulik aus/zusammenklappen, hydraulic folding, hydraulique de repliage 

 



 

side 21 
 
 

 
 



 

side 22 

Hydraulik til hjulstel, Rad gestell hydraulik, Wheel frame hydraulic, Cadre de roue, hydraulique 



 

side 23 
 
 

 
 

   HYDR. F/ HJULØFT, 5M 
HYDRAULIK FÜR RAD GESTELL 
HYDRAULICS FOR WHEEL FRAME 
HYDRAULIQUE CADRE DE ROUE 

 39958 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
5 1 33408 SLANGE M18V+M18L L=2460 Schlauch Hose Tuyau 
6 1 39408 SLANGE M18V+M18L L=2460 Schlauch Hose Tuyau 
10 1 80563 SLANGE M18 V + M18 L L=2300 MM Schlauch Hose Tuyau 
11 1 80563 SLANGE M18 V + M18 L L=2300 MM Schlauch Hose Tuyau 

 
 
 
 
 



 

side 24 

 
Slaglængdebegrænser, Anschlag, Stop block, Bloc d’arret 

 



 

side 25 
 
 

 



 

side 26 

Kit for cylinder, Kit, Kit, Kit 
 

 



 

side 27 
 
 

 



 

side 28 

Ekstraudstyr, options, Zusatzausrüstung, Accessoires en option 
Efterharve, Nach Eggensektion, After harrow section, section de herse  

 



 

side 29 
 
 

 
 

   EFTERHARVE 5M, KPL. 
Nach eggensektion 
After harrow section 
Section de Herse 

39961  

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
2 2 39836 Efterharve 500, side Nach Eggensektion 500, mitte After harrow section 500, middle   Section de Herse 500, Centrale 

 
 
 
 
 
 
 

 
 
 



 

side 30 

Efterharve midt -  Nach eggensektion, after harrow section, section de herse 

 



 

side 31 
 
 

 
 

   EFTERHARVE, SIDE, 6M 
Nach eggensektion, seite, 6m 
After harrow section, side, 6m 
Section de Herse, droite, gauche 

 39977 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
2 1 39978 Bom f/ striglefæste Befestigung Mounting  Fixation  
7 15 14808 Strigletand 12 mm. kpl.  Zinken Spring tine Dente de herse 

 
 

   EFTERHARVE, SIDE, 5M 
Nach eggensektion, seite, 5m 
After harrow section, side, 5m 
Section de Herse, droite, gauche 

 39836 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
2 1 39837 Bom f/ striglefæste Befestigung Mounting  Fixation  
7 11 14808 Strigletand 12 mm. kpl.  Zinken Spring tine Dente de herse 

 
 
 
 
 
 



 

side 32 

 
Fladjernsvalse, Krümler, Cage roller, Rouleau de nivellement 

 



 

side 33 
 
 

 
 
 
 

 
 

  F-JERNSVALSESYS. KPL. 5M 
F-EISEN KRÜMLER  
F-IRON CAGE ROLLER 
ROULEAU DE NIVELLEMENT DE FER EN F 

 39586 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
2 1 39526 F-JERNSVALSESYS. H. 5M NACHLÄUFER ROLLER TRAÏNE 
3 1 39527 F-JERNSVALSESYS. V. 5M NACHLÄUFER ROLLER TRAÏNE 

 
 



 

side 34 

Fladjernsvalse, Krümler, Cage roller, Rouleau de nivellement 

 



 

side 35 
 
 

 
 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39578 HOLDER SV, MIDT RAHME FRAME CADRE 

2 2 39553 ARM  ARM ARM BRAS 

3 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION ABFEDERN SUSPENSION 

4 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

5 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER SPRING RESSORT 

6 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE ADJUSTABLE BAR RÉGLABLE SUPPORT 

7 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER NUT ÉCROU 

8 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE COUNTERSUNK SCREW BOULON 

9 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE WASHER RONDELLE DE SERRAGE 

10 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND SELFLOCKING NUT ÉCROU DE SÉCURITÉ 

11 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE SCREW BOULON 

12 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE WASHER RONDELLE 

13 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER NUT ÉCROU 

14 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER FLANGE BEARING PALIER A AILE 

16 1 39530 F-JERNSVALSE, SV, MIDT ROULEAU DE NIVELLEMENT DE FER EN F F-IRON CAGE ROLLER F-EISEN KRÜMLER 



 

side 36 

Fladjernsvalse, Krümler, Cage roller, Rouleau de nivellement 

 



 

side 37 
 
 

 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39589 HOLDER, SIDEFLØJ, SV. 6M RAHME FRAME CADRE 

2 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE COUNTERSUNK SCREW BOULON 

3 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE WASHER RONDELLE DE SERRAGE 

4 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND SELFLOCKING NUT ÉCROU DE SÉCURITÉ 

5 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION ABFEDERN SUSPENSION 

6 2 39553 ARM  ARM ARM BRAS 

7 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

8 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE SCREW BOULON 

9 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE WASHER RONDELLE 

10 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER NUT ÉCROU 

11 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER NUT ÉCROU 

12 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE ADJUSTABLE BAR RÉGLABLE SUPPORT 

13 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

14 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER SPRING RESSORT 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER FLANGE BEARING PALIER A AILE 

16 1 39532 F-JERNSVALSE, SV, 6M, SIDE ROULEAU DE NIVELLEMENT DE FER EN F F-IRON CAGE ROLLER F-EISEN KRÜMLER 



 

side 38 

 
 

    
FLADJERSVALSESYS. H, 5M 
NACHLÄUFER, RECHTS 
ROLLER, RIGHT 
TRAÏNE, DROITE 

 
 
 

 
39526 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39588 Holder, sidefløj, 5m Rahme, seiten Frame, side Cadre, droite 
16 1 39531 F-jernsvalse, sv. 5m side F-Eisen Krümler F-iron roller Rouleau de nivellement de fer en f 

 
 
 
 
 
 
 



 

side 39 
 
 

Fladjernsvalse, Krümler, Cage roller, Rouleau de nivellement 

 
 



 

side 40 

 

 

 
 
 
 

    
FLADJERSVALSESYS. V, 5M 
NACHLÄUFER, LINGS 
ROLLER, LEFT 
TRAÏNE, GAUCHE 

  
39527 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39588 Holder, sidefløj, 5m Rahme, seiten Frame, side Cadre, droite 
16 1 39531 F-jernsvalse, sv. 5m side F-Eisen Krümler F-iron roller Rouleau de nivellement de fer en f 

 
 
 
 
 
 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39589 HOLDER, SIDEFLØJ, SV. 6M RAHME FRAME CADRE 

2 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE COUNTERSUNK SCREW BOULON 

3 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE WASHER RONDELLE DE SERRAGE 

4 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND SELFLOCKING NUT ÉCROU DE SÉCURITÉ 

5 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION ABFEDERN SUSPENSION 

6 2 39553 ARM  ARM ARM BRAS 

7 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

8 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE WASHER RONDELLE 

9 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER NUT ÉCROU 

10 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE SCREW BOULON 

11 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER SPRING RESSORT 

12 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE ADJUSTABLE BAR RÉGLABLE SUPPORT 

13 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER NUT ÉCROU 

14 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER FLANGE BEARING PALIER A AILE 

16 1 39532 F-JERNSVALSE, SV, 6M, SIDE ROULEAU DE NIVELLEMENT DE FER EN F F-IRON CAGE ROLLER F-EISEN KRÜMLER 



 

side 41 
 
 

Rørpakvalsesystem 6m, Rohrstabwalzen, cage rollers, rouleau a tube 

 



 

side 42 

 
 
 

 
 

  RØRPAKVALSESYS. KPL. 5M 
ROHRSTABWALZE  
CAGE ROLLER 
ROULEAU A TUBE 

 39576 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
2 1 39581 RØRPAKVALSESYS. H. 5M NACHLÄUFER ROLLER TRAÏNE 
3 1 39582 RØRPAKVALSESYS. V. 5M NACHLÄUFER ROLLER TRAÏNE 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

side 43 
 
 

 
Rørpakvalsesystem 6m, Rohrstabwalzen, cage rollers, rouleau a tube 

 



 

side 44 

 
 

Pos. Qty. Part nr. Benævnelse Bezeichnung Designation 
1 1 39578 HOLDER SV, MIDT RAHME CADRE 

2 2 39553 ARM  ARM BRAS 

3 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION SUSPENSION 

4 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE BOULON 

5 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER RESSORT 

6 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE RÉGLABLE SUPPORT 

7 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER ÉCROU 

8 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE BOULON 

9 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE RONDELLE DE SERRAGE 

10 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND ÉCROU DE SÉCURITÉ 

11 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE BOULON 

12 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE RONDELLE 

13 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER ÉCROU 

14 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE BOULON 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER PALIER A AILE 

16 1 39590 RØRPAKKER, SV. MIDT ROHRSTABWALZE ROULEAU A TUBE 



 

side 45 
 
 

Rørpakvalsesystem 6m, Rohrstabwalzen, cage rollers, rouleau a tube 

 



 

side 46 

 
 
 

    
RØRPAKVALSESYS. H, 5M 
NACHLÄUFER, RECHTS 
ROLLER, RIGHT 
TRAÏNE, DROITE 

  
39581 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39588 HOLDER, SIDEFLØJ, SV. 5M  RAHME FRAME CADRE 
16 1 39585 RØRPAKKER, SV. SIDE 5M ROHRSTTABWALZE CAGE ROLLER ROULEAU A TUBE  

 
 
 
 
 
 
 
 
 
 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39589 HOLDER, SIDEFLØJ, SV. 6M RAHME FRAME CADRE 

2 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE COUNTERSUNK SCREW BOULON 

3 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE WASHER RONDELLE DE SERRAGE 

4 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND SELFLOCKING NUT ÉCROU DE SÉCURITÉ 

5 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION ABFEDERN SUSPENSION 

6 2 39553 ARM  ARM ARM BRAS 

7 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

8 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE SCREW BOULON 

9 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE WASHER RONDELLE 

10 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER NUT ÉCROU 

11 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER NUT ÉCROU 

12 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE ADJUSTABLE BAR RÉGLABLE SUPPORT 

13 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

14 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER SPRING RESSORT 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER FLANGE BEARING PALIER A AILE 

16 1 39592 RØRPAKKER, SV. SIDE, 6M ROHRSTABWALZE CAGE ROLLER ROULEAU A TUBE 



 

side 47 
 
 

Rørpakvalsesystem 6m, Rohrstabwalzen, cage rollers, rouleau a tube 

 



 

side 48 

 
 
 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Designation 
1 1 39589 HOLDER, SIDEFLØJ, SV. 6M RAHME FRAME CADRE 

2 4 92418 BOLT 12 x 45 GALV 10.9 UNDERSÆNKET SCHRAUBE COUNTERSUNK SCREW BOULON 

3 8 90669 SKIVE Ø13-Ø24-2,5 UNTERLEGSCHEIBE WASHER RONDELLE DE SERRAGE 

4 8 92050 MØTRIK M12, SELVLÅS. GALV. KV. 8.8 MUTTER SELBSTSCHLIESSEND SELFLOCKING NUT ÉCROU DE SÉCURITÉ 

5 2 39311 AFFJEDRINGSDEL FOR KRYMLER SUSPENSION ABFEDERN SUSPENSION 

6 2 39553 ARM  ARM ARM BRAS 

7 6 92317 BOLT 16X50 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

8 8 90663 SKIVE Ø17/Ø35X2 MM SCHEIBE WASHER RONDELLE 

9 8 92051 MØTRIK M16, SELVLÅS. GALV. KV. 8.8 MUTTER NUT ÉCROU 

10 4 92297 BOLT 12x50 8.8 GALV. SCHRAUBE SCREW BOULON 

11 2 90731 FJEDER 8X52.5X420   GALV. KP. FEDER SPRING RESSORT 

12 2 12484 GEVINDSTANG MED KÆDE (L= 30) REGULIERBARE STANGE ADJUSTABLE BAR RÉGLABLE SUPPORT 

13 4 92031 MØTRIK M16 GALV. KV. 8.8 MUTTER NUT ÉCROU 

14 2 92319 BOLT 16X70 MM 8.8 GALV. SCHRAUBE SCREW BOULON 

15 2 16348 FLANGELEJE SKF Ø30 Y/UCFL 206/H FLANSCHEN LAGER FLANGE BEARING PALIER A AILE 

16 1 39592 RØRPAKKER, SV. SIDE, 6M ROHRSTABWALZE CAGE ROLLER ROULEAU A TUBE 

 
 

   RØRPAKVALSESYS. V, 5M 
NACHLÄUFER, LINGS 
ROLLER, LEFT 
TRAÏNE, GAUCHE 

 39582 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39588 HOLDER, SIDEFLØJ, SV. 5M  RAHME FRAME CADRE 
16 1 39585 RØRPAKKER, SV. SIDE 5M ROHRSTTABWALZE CAGE ROLLER ROULEAU A TUBE  



 

side 49 
 
 

Crosskillsystem, Crosskill Nachläufer, Crosskill roller system, Crosskill traïne 

 



 

side 50 

 

 
 
 
 
 

 
 

  CROSSKILLSYSTEM KPL. 5M 
CROSSKILL WALZEN 5M  
CROSSKILL ROLLER 5M 
CROSSKILL TRAÏNE 5M 

 39575 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
2 1 39569 CROSSKILLSYS. H. 5M NACHLÄUFER ROLLER TRAÏNE 
3 1 39570 CROSSKILLSYS. V. 5M NACHLÄUFER ROLLER TRAÏNE 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

side 51 
 
 

 
Crosskillsystem midt, Crosskill Nachläufer mittel, Crosskill roller system central, Crosskill traïne centrale 

 



 

side 52 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

side 53 
 
 

Crosskillsystem højre, Crosskill Nachläufer rechts, Crosskill roller system right, Crosskill traïne droite 

 



 

side 54 

 
 
 
 
 

   CROSSKILLSYS H. 5M 
NACHLÄUFER, RECHTS 
ROLLER, RIGHT 
TRAÏNE, DROITE 

 39569 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39568 Holder, sidefløj, 5m Rahme, seiten Frame, side Cadre, droite 
8 1 39555 Crosskill sæt sml. 7 Crosskill ring 7 Crosskill rings 7 Anneau crosskill 7 
8 1 39574 Crosskill sæt sml. 5 Crosskill ring 5 Crosskill rings 5 Anneau crosskill 5 

 
 
 
 
 



 

side 55 
 
 

Crosskillsystem venstre, Crosskill Nachläufer links, Crosskill roller system left, Crosskill traïne gauche        

 



 

side 56 

 

 
   CROSSKILLSYS V. 5M 

NACHLÄUFER, LINKS 
ROLLER, LEFT 
TRAÏNE, GAUCHE 

 39570 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 39568 Holder, sidefløj, 5m Rahme, seiten Frame, side Cadre, droite 
8 1 39555 Crosskill sæt sml. 7 Crosskill ring 7 Crosskill rings 7 Anneau crosskill 7 
8 1 39574 Crosskill sæt sml. 5 Crosskill ring 5 Crosskill rings 5 Anneau crosskill 5 



 

side 57 
 
 

Planerplanke bag, Planierschiene hinten, Levelling bar behinde, Niveleuse derrière 

 



 

side 58 

 
 
 
 

 
 

  PLANKE BAG, 5M, KPL. 
PLANIERSCHIENE HINTEN 5M  
LEVELLING BAR BEHINDE 5M 
NIVELEUSE DERRIÈRE 5M 

 39042 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
2 1 39002 PLANKE H. 5M PLANIERSCHIENE RECHT 5M LEVELLING BAR RIGHT 5M NIVELLEUSE DROITE 5M 
3 1 39003 PLANKE V. 5M PLANIERSCHIENE LINKS 5M LEVELLING BAR LEFT 5M NIVELLEUSE GAUCHE 5M 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

side 59 
 
 

Planerplanke bag, Planierschiene hinten, Levelling bar behinde, Niveleuse derrière 

 



 

side 60 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

side 61 
 
 

Planerplanke højre, Planierschiene rechts, Levelling bar right, Niveleuse droite 

 



 

side 62 

 
 
 
 
 

 
 

  PLANKE HØJRE 6M 
PLANIERSCHIENE RECHTS 6M  
LEVELLING BAR RIGHT 6M 
NIVELEUSE DROITE 6M 

 39004 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 93031182090L90LX FIRK. RØR 70X70X5 S355 VIERKANT ROHR SQUARE TUBE TUBE CARRÉ 
3 1 39505 PLANKE  PLANIERSCHIENE  LEVELLING BAR  NIVELLEUSE  
18 0 39571 RØRSTYKKE ABSTANDSTÜCK SPACER ENTRETOISE 

 
 
 
 
 
 
 
 



 

side 63 
 
 

Planerplanke venstre, Planierschiene links, Levelling bar left, Niveleuse gauche 

 



 

side 64 

 
 
 
 
 
 
 

 
 

  PLANKE VENSTRE 6M 
PLANIERSCHIENE LINKS 6M  
LEVELLING BAR LEFT 6M 
NIVELEUSE GAUCHE 6M 

 39005 

Pos. Qty. Part nr. Benævnelse Bezeichnung Description Désignation 
1 1 93031182090L90LX FIRK. RØR 70X70X5 S355 VIERKANT ROHR SQUARE TUBE TUBE CARRÉ 
3 1 39505 PLANKE  PLANIERSCHIENE  LEVELLING BAR  NIVELLEUSE  
18 0 39571 RØRSTYKKE ABSTANDSTÜCK SPACER ENTRETOISE 

 



 

side 65 
 
 

Lys, leuchtsatz, light set, ensemble de phares 

 



 

side 66 

 
 
 
 
 
 
 
 
 



 

side 67 
 
 

Jack – Pot Harvetand M/Beslag, Zinken, Spring tine, Dent de herse 

 



 

side 68 

 
 
 
 
 


